
NPDES Permit No. MA0100617 
Page 1 of 19 

 

AUTHORIZATION TO DISCHARGE UNDER THE  
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

 
In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C. §§1251 et seq.; the 
"CWA"), and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§ 26-53), 
 

City of Leominster 
Department of Public Works 

 
is authorized to discharge from the facility located at 
 

Leominster Water Pollution Control Facility 
436 Mechanic Street 

Leominster, MA 01453 
 
to receiving water named 

North Nashua River (MA81-04) 
 
in accordance with effluent limitations, monitoring requirements and other conditions set forth herein. 
[...]
Water quality based limits are established with the use of a calculated available dilution. 
314 CMR 4.03(3)(a) requires that effluent dilution be calculated based on the receiving 
water 7Q10. The 7Q10 is the lowest observed mean river flow for seven (7) consecutive 
days, occurring over a 10-year recurrence interval. Additionally, the facility design flow 
is used to calculate available effluent dilution. 
 
The closest United States Geological Survey (USGS) streamflow gaging station is USGS 
Gage 01094500, North Nashua River near Leominster. The gage is located downstream 
of the West Fitchburg, East Fitchburg and Leominster WWTF discharges (Note: The 
West Fitchburg WWTF ceased discharging in May 2010 and all flows were diverted to 
the East Fitchburg WWTF). Together, the East Fitchburg and Leominster plants represent 
a high percentage of the receiving water low flow under 7Q10 conditions.  
 
In order to determine the 7Q10 flow just upstream of the Leominster discharge, EPA first 
determined the 7Q10 at the USGS gage. EPA then subtracted the upstream dry weather 
wastewater flows from the estimated 7Q10 in order to determine the non-wastewater 
baseflow of the river. Using this value, a flow factor was calculated for the upstream 
drainage area by dividing the non-wastewater flow by the drainage area at the gage. The 
non-wastewater flow upstream of Leominster was then estimated by multiplying the flow 
factor by the drainage area upstream of Leominster. Finally, the 7Q10 flow upstream of 
Leominster was calculated by adding the calculated non-wastewater flow and the dry 
weather East Fitchburg WWTF discharge flow. The calculations for the 7Q10 and the 
treatment plant dilution factor are shown below. 
 
EPA updated the streamflow data from the USGS gage, using the period of 1991-2012, 
and updated dry weather flow dated from the upstream treatment facilities, using the 
period 2010-2012.  
 
The 7Q10 flow, as calculated using EPA’s DFLOW tool, at the Leominster gage is 25.3 
cfs, based on records for 1991-2012 (the previous permit used the period 1986-2006 and 
7Q10 was 27.1). As was done in the previous permit, the most recent twenty year period 
of record was used, rather than the entire period of record, which began in 1935, because 
of the need to use relatively current dry weather treatment plant flows in the calculations. 
According to the USGS, the drainage area for the gage is 110 square miles. The estimated 
drainage area upstream of the Leominster discharge is 100 square miles.  
 
Baseflow (i.e., the non-WWTP flow) at the Leominster gage can be calculated by 
subtracting the upstream dry weather WWTF discharges from the gage flow: 
 
 7Q10 at the USGS Gage 01094500 (1991-2012) = 25.3 cfs 
 
Lowest average dry weather effluent flows from the WWTFs upstream of the USGS gage 
from June to September, 2010-2012: 
 



NPDES Permit No. MA0100617 
Page 10 of 34 

Fitchburg East: 5.6 MGD    8.66 cfs 
Leominster: 3.83 MGD    5.93 cfs 
 Total  9.43 MGD  14.59 cfs 
 
Therefore, baseflow at the USGS Gage in Leominster 

 = [7Q10] – [contributing flows]  
    = 25.3 cfs – 14.59 cfs = 10.71 cfs 

   
Baseflow per square mile of gage drainage area: 
 
   10.71 cfs/110 square miles = 0.097 cfs/sq mi 
 
Baseflow at Leominster: 
 
   [100 sq mi] * [0.097 cfs/sq mi] = 9.7 cfs 
 
7Q10 at Leominster (Baseflow at Leominster WPCF + Fitchburg East flow) 
 
  7Q10 = 9.7 cfs + 8.66 cfs = 18.36 cfs 
 
Dilution factor: 
 
  DF = 7Q10 + design flow = 18.36 cfs + 14.4 cfs = 2.275=2.3  
     design flow      14.4 cfs 
 
Because of a lower 7Q10, this dilution factor, 2.3, is slightly lower than the dilution 
factor of 2.4 used in the 2006 permit.  

5. LIMITATIONS AND CONDITIONS 
 
The effluent limitations of the draft permit, the monitoring requirements may be found in 
the draft permit. 
 

6. PERMIT BASIS: STATUTORY AND REGULATORY AUTHORITY 
 
EPA is required to consider technology and water quality requirements when developing 
permit effluent limits.  Technology-based treatment requirements represent the minimum 
level of control that must be imposed under Sections 402 and 301 (b) of the Clean Water 
Act. For publicly owned treatment works  (POTWs),  technology based requirements are 
effluent limitations based on secondary treatment requirements of Section 301(b)(1)(B) 
of the Clean Water Act (CWA) as defined in 40 CFR 133.102. 
 
EPA regulations require NPDES permits to contain effluent limits more stringent than 
technology-based limits where more stringent limits are necessary to maintain or achieve 
federal or state water quality standards. 
 
Under Section 301(b)(1)(c) of the CWA, discharges are subject to effluent limitations 



NPDES Permit No. MA0100617 
Page 11 of 34 

based on water quality standards.  The Massachusetts Surface Water Quality Standards 
(314 CMR 4.00)  require regulation and control of toxic constituents and also require that 
EPA criteria, established pursuant to Section 304 (a) of the CWA, shall be used unless a 
site specific criteria is established.  The state will limit or prohibit discharges of 
pollutants to surface waters to assure that surface water quality standards of the receiving 
waters are protected and maintained, or attained. 

6.1. ANTI-BACKSLIDING 
 
Anti-backsliding as described in Section 402 (o) of the CWA and 40 CFR §122.44(l)(1), 
requires reissued permits to contain limitations as stringent than those of the previous 
permit.  There are limited exceptions to this requirement. 
 
The draft permit does not include any less stringent effluent limitations, with the 
exception of the copper limit, which has been recalculated in accordance with the updated 
Massachusetts site specific criteria and is consistent with anti-backsliding.   

6.2. ANTIDEGRADATION 
 
MassDEP’s Antidegradation Policy is found at 314 CMR 4.04.  MassDEP has also 
developed implementation procedures8. All existing uses of the North Nashua River must 
be protected. EPA believes that the antidegradation policy has been met because the draft 
permit is being reissued with allowable discharge limits as or more stringent than the 
current permit with the same parameter coverage with the exception of the copper limit, 
which is in accordance with the updated Massachusetts Surface Water Quality Standards 
(MA SWQS). 
 

7. EXPLANATION OF THE PERMIT’S EFFLUENT LIMITATIONS 

7.1. Facility Information 
The upgraded facility is an advanced wastewater treatment facility with phosphorus 
removal, seasonal nitrification and year-round sodium hypochlorite disinfection, which 
discharges to the North Nashua River (See Figure 1).  
 
The following is a brief description of the flow pattern through the upgraded plant under 
normal operating conditions (See Figure 2):  Wastewater enters the plant through two 
aerated grit chambers, followed by two communitors and then is discharged to an 
intermediate pumping station, where three screw pumps lift the wastewater so it will flow 
by gravity through the remainder of the facility.   
 
From the intermediate pumping station, wastewater flows through a channel that 
bypasses the two rapid mix chambers and the two flocculation chambers.  The rapid mix 
and flocculation chambers were taken out of service in the late 1980s and are not 
typically used.  In this channel, lime slurry and ferrous chloride are added, which provide 

                                                 
8 Haas, Glenn, MassDEP, 2009, “Implementation Procedures for the Antidegradation Provisions of the 
Massachusetts Surface Water Quality Standards, 314 CMR 4.00”. 



NPDES Permit No. MA0100617 
Page 12 of 34 

pH control, alkalinity, and aid phosphorus removal in downstream treatment units.  
Polymer can also be introduced directly to this bypass channel if necessary to aid floc 
development. Next, wastewater flows to two circular primary settling tanks, where solids 
settle and are removed as sludge.  
 
From the primary settling tanks, wastewater flows to the activated sludge process units, 
consisting of three aeration tanks and three final settling tanks.  In the aeration tanks 
wastewater mixes with microorganisms that provide biological treatment.  This mixture 
(called mixed liquor suspended solids) then flows to final settling tanks where the 
biological solids are separated and most recycled back to the aeration tanks.  Following 
biological treatment, wastewater can be directed to an ACTIFLO system for further 
phosphorus removal. The ACTIFLO system is a ballasted microsand flocculation 
treatment system, which uses ferric chloride, polymer and microsand as a seed to 
improve floc formation. The ACTIFLO system is only used during the summer months 
(April 1- October 31) when the current Total Phosphorus limit of 0.2 mg/l is in effect. 
 
Effluent from the ACTIFLO system is dosed with sodium hypochlorite and flows through 
the two chlorine contact tanks, whereupon it is dechlorinated with sodium bisulfate.  The 
final effluent then cascades over several steps where the turbulence created allows the 
wastewater to capture air and increase its dissolved oxygen content, and is finally 
discharged through an outfall pipe to the North Nashua River. 
 
Sludge and other residuals are removed from various treatment processes.  Sludge from 
the secondary settling tanks and the ACTIFLO system are discharged to the primary 
settling tank inlet channel and co-settled with primary sludge in the primary settling 
tanks.   Sludge removed from the primary settling tanks is pumped to a sludge holding 
truck and hauled offsite for ultimate disposal.   
 

7.2. Co-permitting 
As discussed previously, the Leominster WPCF treats wastewater from the Towns of 
Lunenberg and Lancaster. EPA Region 1 has included municipalities that own and 
operate a collection system but do not own or operate the treatment facility as limited co-
permittees to assure that the collection systems owned by the municipalities are properly 
operated and maintained (See Attachment A). The Town of Lunenberg was included as a 
co-permittee in the current permit and will be maintained as co-permittee in the proposed 
permit. The Town of Lancaster has recently completed a connection with the City of 
Leominster and is now included as a co-permittee. 
 

7.3. Derivation of Effluent Limits under the Federal CWA and/ or the 
Commonwealth of Massachusetts’ Surface Water Quality Standards 

7.3.1. Flow 
The proposed flow limit is based on the average daily design flow of the treatment plant, 
which is 9.3 mgd.  Flow is to be measured continuously.  The permittee shall report the 
annual average monthly flow using the annual rolling average method (See Permit 
Footnote 2).  The average monthly and maximum daily flow for each month shall also be 



NPDES Permit No. MA0100617 
Page 13 of 34 

reported. 
 
A review of DMR data shows that the reported annual average monthly flows have 
ranged between 4.67 – 6.37 MGD with an average of 5.55 MGD.   

7.3.2. Conventional Pollutants 

7.3.2.1. Biochemical Oxygen Demand (BOD5)/Carbonaceous Biochemical Oxygen 
Demand (CBOD5) 
Under Section 301(b)(1)(B) of the CWA, POTWs must have achieved effluent 
limitations based on secondary treatment by June 1, 1977. The secondary treatment 
requirements are set forth in 40 CFR Part 133. The secondary treatment limitations for 
Biological Oxygen Demand (BOD5) are a monthly average BOD5 concentration of 30 
mg/l and a weekly average concentration of 45 mg/l.  Section 133.102(a)(4) allows for 
the substitution of the parameter, CBOD5 (Carbonaceous Biochemical Oxygen Demand), 
in lieu of BOD5, if the following minimum limits are imposed: a monthly average 
concentration of 25 mg/l, and a weekly average concentration of 40 mg/l and the monthly 
average percent removal of 85%.   
 
The current permit includes water quality-based limits for CBOD5 for the months of May 
through October which are based on a wasteload allocation developed by the MassDEP 
and published in the Nashua River Water Quality Management Plan 19819. The CBOD5 
average monthly limit is 15 mg/l and the average weekly limit is 15 mg/l. These limits 
have been continued in the draft permit.  The draft permit also requires the permittee to 
continue to report maximum daily CBOD5 values each month. 
 
During the months of November through April, the average monthly and average weekly 
limits in the draft permit are based on the secondary treatment limitations for BOD5, with 
an average monthly limit of 30 mg/l and an average weekly limit of 45 mg/l.  These are 
the same limits included in the current permit.  The draft permit also requires the 
permittee to continue to report the maximum daily BOD values each month.  
 
The sampling frequency for CBOD5 and BOD5 remains twice per week. 
 
The mass-based limits for both CBOD5 and BOD5 are based on the 9.3 MGD design 
flow. 
 
The calculation of the allowable mass loads for average monthly and average weekly 
BOD5 and the average monthly/average weekly CBOD5 is based on the following 
equation: 
 

L = C * DF *8.34 
 
C = Maximum allowable effluent concentration for reporting period in mg/l. 
(Reporting periods are average monthly and weekly and daily maximum) 
L = Maximum allowable load in lbs/day. 

                                                 
9 MassDEP, 1981, Nashua River Water Quality Management Plan 



NPDES Permit No. MA0100617 
Page 14 of 34 

DF = Annual average design flow of facility (9.3 mgd). 
8.34 = Factor to convert effluent concentration in mg/l and design flow in MGD to 
lbs/day. 
 
Concentration limit [30] * Design Flow [9.3] * Constant [8.34] = 2327 lbs/day 
 
Concentration limit [45] * Design Flow [9.3] * Constant [8.34] = 3490 lbs/day 
 
Concentration limit [15] * Design Flow [9.3] * Constant [8.34] = 1163 lbs/day 

 
A review of DMR data for November through April shows that there have been no permit 
violations of BOD5 concentration limits. Based on the DMR data, the average values for 
BOD5 monthly average, weekly average and maximum daily were 2.06 mg/l (range 1-4 
mg/l; n=18), 3.22 mg/l (2-11 mg/l; n=18) and 3.94 (2-19 mg/l; n=18), respectively.  
 
Based on the DMR data, the average mass discharge values, in pounds per day (lbs/day), 
reported for BOD5 monthly average and weekly average were 100.61 lbs/day (range 45-
278 lbs/day; n=18), and 249.78 lbs/day (79-1463 lbs/day; n=18), respectively, also in 
compliance with permit limits. 
 
A review of DMR data for May through October shows that there have been no permit 
violations of CBOD5 concentration limits. Based on the DMR data, the average values for 
CBOD5 monthly average, weekly average and maximum daily were 1.5 mg/l (range 1-3 
mg/l; n=24), 2.29 mg/l (1-5 mg/l; n=24) and 2.54 (1-5 mg/l; n=24), respectively.  
 
Based on the DMR data, the average mass discharge values for CBOD5 monthly average 
and weekly average were 65.04 lbs/day (range 34-98 lbs/day; n=24), and 122.17 lbs/day 
(38-225 lbs/day; n=24), respectively, also in compliance with the permit limits. 

7.3.2.2. Total Suspended Solids (TSS)  
Under Section 301(b)(1)(B) of the CWA, POTWs must have achieved effluent 
limitations based on secondary treatment by June 1, 1977. The secondary treatment 
requirements are set forth in 40 CFR Part 133. The secondary treatment limitations for 
Total Suspended Solids (TSS) are a monthly average TSS concentration of 30 mg/l and a 
weekly average concentration of 45 mg/l.   
 
The current permit includes water quality-based TSS limits for the months of May 
through October that are based on a wasteload allocation developed by the MassDEP10.  
The average monthly limit is 20 mg/l and the average weekly limit is 20 mg/l. These 
limits have been continued in the draft permit.  The draft permit also continues to require 
the permittee to report the maximum daily TSS values each month.  
 
During the months of November 1 through April, the average monthly and average 
weekly limits in the draft permit are based on the secondary treatment limitations for TSS 